
APRIL 2024 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

 

Second Karachi Water & Sewerage Services 

Improvement Project [KWSSIP-2] 

 

Environmental & Social Impact Assessment 
Report of Malir Basin Wastewater Interceptors 

and Treatment Plant 

April 2024 

Project Implementation Unit (PIU) 
Karachi Water & Sewerage Services Improvement Project (KWSSIP) 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (i)  

 

 
 

 

 

Sponsored by: 
 Asian Infrastructure Investment Bank (AIIB) 

/ World Bank (WB) 
[...]
Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (30)  

 

Figure 3-1: Route of Malir Basin Wastewater Interceptor 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (31)  

3.3 Project Components 

3.3.1 Malir Basin Interceptor 

 The proposed Malir Basin interceptor will be a rectangular cement concrete (RCC) box type with 

cast in-situ conduit and polyvinyl chloride (PVC) lining. It will have single and dual cell sections. 

Isometric View of a section of Proposed Interceptor is shown as Figure 3-2. 

 The width of the interceptor will vary between 2.1 m to 7.15 m, while the depth shall be 1.6 m 

(minimum) from ground level at the starting point in Afridi Colony and 4.6 m (maximum) at its 

termination point at TP-IV. The sewage flow in the interceptor is through gravity with velocities 

ranging between 0.60 m/s to 0.30 m/s, depending on the flow of the incoming sewage. These 

velocities will be self-cleansing, which will restrict settling of suspended organic solids, as well as 

ensuring continuous flush-out of any settled organic matter.  

 

Figure 3-2: Isometric View of Malir Wastewater Interceptor with Manhole 
Source: Process and Hydraulic Design Report – TP – IV 

 A total of 20 sewer pipes will be connected to the proposed interceptor through intake chambers. 

The proposed Malir Basin interceptor will collect sewage from the 18 existing sewer pipes along 

Malir River. At present, these sewer pipes collect sewage within their respective catchment areas 

and directly discharge the untreated sewage to Malir River. However, with the proposed interceptor, 

the collected sewage will be conveyed to the proposed TP-IV for proper treatment and disposal 

instead. Additionally, the proposed sewer line in Landhi and Korangi Areas and in proposed sewer 

line in Bhittai Colony will be connected to the proposed interceptor. Table 3-1 presents the list of 

sewer pipes that will feed sewage to the proposed interceptor, while Figure 3-3 shows the layout. 

The total catchment area of the 20 sewer pipes is about 192 km2.  



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (32)  

 The intake chambers will be equipped with screens to prevent solid waste or other floating materials 

from entering the interceptor. The chamber will be constructed with appropriate height of 

approximately 3 m to accommodate peak sewage flow. Flows other than sewage from Malir River 

and Chakorra Nala as well as intrusion of any floodwaters will not interrupt the interceptor’s sewage 

flow. The extra storm water during monsoon will pass over the slab of chamber to Malir river.  

 Schematic diagram of the interceptor showing main sewer inlet points is provided in Figure 3-3. 

Typical plan of proposed intake structures that will connect the sewer points to the interceptor is 

provided as Figure 3-4. 

Table 3-1: List of Sewer Connections Draining into the Interceptor 

No. Name of Sewer Connection Chainage 

1. Thaddo Nala Near 22+500 

2. Samdhani Drain Near 21+500 

3. Kalenjar Hujra Drain  Near 21+500 

4. Sufi Razzaq Road – Mansehra Colony Drain 21+000 

5. Future Colony – Mansehra Road Drain Near 21+000 

6. Jumma Goth (54-inch diameter) Drain Near 19+000 

7. Gulistan e Malir (36-inch diameter) Drain Near 19+500 

8. Jamia Malia Road Drain (From Malir 15) 17+500 

9. Azeempura Main from Rafha- e-Aam Society Drain  17+000 

10.  Drain from Malir Trunk Sewer  16+500 

11.  Drain from Green Town Near 16+500 

12.  Thanna Road – Shah Faisal Drain 15+000 

13.  Shah Faisal Block 05 (32-inch diameter) Drain Near 13+500 

14.  Shah Faisal Block 5 A Nullah Drain Near 13+500 

15.  Chakora Nukkah Drain 11+500 

16.  Pir Bukhari Nullah Drain 10+500 

17.  Dada Bhai Drain Near 9+000 

18.  Rising Main Drain (Korangi Area) 7+000 

19.  Proposed Sewer Line Drain (Landhi & Korangi Areas) Near 6+000 

20.  Proposed Sewer Line Drain (Bhittai Colony) 4+000 

 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (33)  

 

Figure 3-3: Schematic Diagram of Malir Basin Interceptor and Sewer Connection Points 

Source: Process and Hydraulic Design Report – TP - IV 

 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (34)  

 

Figure 3-4: Typical Plan of proposed Sewer Connections Intake Structure 

Source: Process and Hydraulic Design Report – TP - IV 

 To provide access for inspection and cleaning, around 124 manholes shall be provided at the 

interceptor. RCC/RCC with brickwork combination manholes shall be constructed. Typical cross 

section drawing of proposed RCC and Brickwork Combination Manhole is provided as Figure 3-5. 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (35)  

 

Figure 3-5: Typical Cross Section of proposed RCC and Brickwork Combination Manhole 

Source: Process and Hydraulic Design Report – TP - IV 

3.3.2 Sewer Connection from Sewage Treatment Plant – Mahmoudabad (TP-II) 

 The Sewage Treatment Plant – Mahmoudabad (TP-II), located at the right bank of Malir River, was 

constructed in 1963 with a capacity of 46 MGD. TP-II used to serve various eastern Karachi 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (36)  

localities on both left bank of Malir River which includes Old city area, Clifton, Mahmoudabad, Azam 

Basti, Dada Bhai town and Saddar and the right bank which includes parts of Korangi and Malir.  

 Sewage from the left bank of Malir River was previously pumped by the Korangi pumping station 

(PS-II) to TP-II on the opposite side of the river. However, this pumping operation was halted after 

the pipes installed in the river were damaged during a flood in 1974. Since then, the sewage from 

the left bank of the Malir/Korangi area, which amounts to approximately 15 to 20 MGD, has been 

discharged untreated into the Malir River. 

 TP-II is no longer operational for a long time due to various reasons such as lack of funds for KWSC 

to operate and maintain the plant. The heavy encroachments within the surrounding area of the 

plant site also became a challenge to KWSC in managing the treatment plant. The office buildings 

and treatment units are not working anymore. Only the operational pumping stations pump the 

untreated sewage from TP-II to Malir River.  

 Under the proposed project, the sewage received by TP-II will be diverted to the proposed Malir 

Basin interceptor. A sewer HDPE pipe, with thickness of 1000 mm, will be installed to connect the 

pumping room of TP-II to the interceptor with a total length of 2.5 km. About 26 MGD of sewage will 

be collected from TP-II for treatment in TP-IV.  

 The starting point of this sewer pipe is the TP-II Pump Room, located in UC 05 Mahmoudabad, 

Jamshed Town, District East, will cross the Shaheed e Millat Road, and the Malir Expressway that 

is currently being constructed and it will terminate at the Malir Interceptor – Manhole No. 49 (near 

Chainage 9+500 / 9+000). This manhole is located approximately 400 m away from Manzoor 

Colony Fire Station. For most of its length (Approximately 1.2 km), the pipeline shall run inside the 

existing Manzoor Colony Drain, attached to the drain wall by means of bracings.  

 Figure 3-6 shows the connection of the proposed interceptor to TP-IV. To ensure the flow of sewage 

through gravity, the sewer pipe will be constructed under the right bank wall of Chakkora Nala. The 

depth at the inlet at TP-II pump room is 1.6 m while the depth at the discharge point at TP-IV is 4.6 

m. This slope will ensure gravitational flow and self-cleansing velocity. 

3.3.3 Malir Basin Sewage Treatment Plant (TP–IV) 

 TP-IV has a total design capacity of 180 MGD and is capable to treat the projected volume of 

sewage generated within the catchment areas for up to 30 years. It is proposed that the treatment 

plant will have four treatment modules with capacity of 45 MGD each. The STP is designed to treat 

domestic wastewater only and the target effluent quality is based on the effluent standards of GoS 

and WBG as presented in Table 3-2. 

Table 3-2: Design Parameters of TP – IV 

Parameters Value Unit 
Influent Flows   

Daily sewage flow (maximum day) 180 MGD 

Peak Factor 1.5 - 

Peak hourly flow 51,145 m3/hr. 

Influent Quality 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (37)  

Parameters Value Unit 

Total suspended solids, TSS 200 mg/L 

5-day Biochemical oxygen demand, BOD5 200 mg/L 

Chemical oxygen demand, COD 500 mg/L 

Temperature, minimum 23 °C 

Temperature, maximum 30 °C 

Effluent Quality   

Total suspended solids, TSS 50 mg/L 

5-day Biochemical oxygen demand, BOD5 30 mg/L 

Chemical oxygen demand, COD 125 mg/L 
Source: Process and Hydraulic Design Report – TP – IV 

 To proposed treatment process that will be employed in the STP is the Trickling Filter aerobic 

treatment system. The following are the major components of the STP. 

Table 3-3: Major Components of the Malir Basin STP (TP-IV) 

Component Specification 

Coarse Screen Chamber 6 units  

Fine Screen Chamber 11 units 

Grit Chamber 7 units 

Distribution Pit 4 units 

Primary Sedimentation Tank 4 modules (4 units per module - total 16) x 45 
MGD per module 

Trickling Filters 4 modules (8 units per module - total 32) x 45 
MGD per module 

Humus/Secondary Sedimentation Tank 32 units x capacity 

Combined Sludge Thickener 4 units x capacity 

Anaerobic Sludge Digester 6 units x capacity 

Sludge Drying Bed 16 units x capacity 

Primary Sludge  

 To following are the auxiliary equipment of the STP: 

 Sewage Pumping Station 

 Primary Sludge Pumping Station 

 Humus Sludge Pumping Station 

 Thickened Sludge Pumping Station 

 Digested Sludge Pumping Station 

 Distribution Pit 

 Junction Pit 

 In addition, the following support facilities will be constructed within the proposed site of the STP: 

 Administration Building 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (38)  

 Maintenance Building 

 Workshop 

 Powerhouse 

 Sub-station 

 Parking 

 SCADA 

 The proposed site development plan of the proposed Malir Basin STP is presented in Figure 3-7. 

 A complete storm water network shall be built to convey the storm water of TP-IV to the outfall 

structure. 

3.3.4 Temporary Facilities during Construction 

 Table 3-4 below outlines the approximate number of major machinery and vehicles that are 

envisaged to be required for the project construction works: 

Table 3-4: Estimated Equipment and Machinery 

S. 
No. 

Machinery / Equipment Quantity required* 

1 Excavators 20 

2 Batching Plants 1 (Outsourced) 

3 Loaders 10 

4 Power Generators 6 

5 Rollers 4 

6 Tractor Trolley 10 

7 Compactor / Roller 10 

8 Crane 2 

9 Concrete Pump 6 

10 Vibro Hammer 2 

11 Watering Tanks (moveable) 10 

12 Haulage Trucks 30 

13 Cars / Pickups 20 

* Number of machinery is indicative and can be changed subject to working schedule 

Source: MMP Project Experience 

 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (39)  

 

Figure 3-6: Location of Proposed TP – IV Site  



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (40)  

 

 

Figure 3-7: Proposed Site Development Plan of TP-IV 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (41)  

3.4 Process Design of TP-IV 

 The objective of TP-IV is to treat and ensure the safe disposal of the collected sewage of the Malir 

Basin interceptor to protect the public health and the environment. The proposed process flow 

diagram for TP-IV is presented in Figure 3-8.  

 As preliminary treatment, the sewage will undergo screening (coarse and fine) and grit removal. At 

the inlet of TP-IV, a mechanical coarse screen will be installed to remove the coarse solids found in 

the influent sewage. The sewage will then flow to the pumping pit then be pumped to another 

chamber with mechanical fine screens to further remove smaller particles then to the grit chamber. 

After grit removal, the sewage shall flow to the Distribution Pit (DI) to distribute the sewage to the 

four modules of STP.  

 In each module, the sewage will flow to the primary settling tank (PST) to remove the readily 

settleable solids and floating materials in the sewage. The effluent from the PST shall then enter 

the trickling filters for the removal of organic matters present in sewage. The oxygen shall be 

supplied through natural air draft. 

 From the trickling filter, the sewage will flow to the secondary settling tank to further remove 

suspended solids in the sewage by settling. Effluent from the secondary settling tank will flow to the 

outlet pit for discharge in the Korangi Creek, located approximately 400 m away from the southern 

boundary wall of TP-IV as shown Figure 3-9.  

 Sludge that settled at the bottom of the PST and secondary settling tank will be removed and 

pumped to the sludge thickeners. The thickened sludge shall be stabilized in the anaerobic sludge 

digester and will then be fed to the sludge drying beds for dewatering.  

 The dried sludge is proposed to be reused as fertilizer and soil improver for horticultural activities 

such as tree planting and landscaping since it contains high concentrations of valuable organic 

matter and nutrients such as nitrogen and phosphorus. The potential users of the sludge can be 

from the private sectors and/or government sectors such as the Park and Horticulture Department 

of Karachi Municipal Corporation (KMC).  

 Recycling of sludge shall be a condition of Public Private Partnership (PPP) arrangements for 

Engineering Procurement and Construction (EPC) contract of TP-IV. The sludge treatment methods 

will be finalized during detailed design stage to be carried out by the EPC contractor. The contractor 

shall finalize the modalities and procedures for the design and operation of the sludge recycling 

facility. The sludge quality testing shall be carried out before its utilization as fertilizer, and it shall 

also be tested periodically during the operational phase of the project by KWSC to ensure that the 

sludge generated at TP-IV is properly treated and fit for recycling. 

 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (42)  

 

Figure 3-8: Process Flow Diagram of the proposed TP-IV 

Source: Process and Hydraulic Design Report – TP - IV

Legend 
 
CS Coarse Screen 
CST Central Sludge Thickeners 
DP Distribution Pit 
DSPS Digested Sludge Pumping Station 
FS Fine Screen 
HSPS Humus Sludge Pumping Station 
HT Humus Tank 
JP Junction Pit 
MGD Million Gallon Per Day 
PSP Primary Sludge Pumping Station 
PST Primary Sitting Tanks 
SD Sludge Digester  
SDB Sludge Drying Beds 
SGT Grit Tanks 
SRP Sludge Recycling Pump 
TF Tricking Filters 
TSPS Thickened Sludge Pumping Station 
WPS Waste Water Pumping Station 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC)   (43)  

 

Figure 3-9: Treated Effluent Discharge Point 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (44)  

3.4.1 Preliminary Treatment 

a) Coarse Screen Chamber 

 Mechanical coarse screens are provided at the inlet of TP-IV to remove large floating objects 

present in it prior to entering the wet well of raw sewage pumping station. This is to prevent clogging 

and damage to the subsequent process equipment that may affect the treatment process reliability 

and effectiveness.  

 The coarse screen chamber shall comprise of the following components: 

 Influent Chamber - to dissipate the incoming sewage energy and to direct/distribute flow equally 
to all coarse screens. 

 Screen Channels - These are provided with mechanically cleaned coarse screens. The sewage 
is to be screened to remove large floating objects present in it prior to entering the wet well of 
raw sewage pumping station. 

 Effluent Chamber: This structure receives the screened sewage and directs it to the next unit. 

 Each screen chamber shall be equipped with two coarse screens with bar spacing of 75 mm in 

series (1 +1 standby) and two sluice gates one at inlet and other at the outlet of each channel. At 

the top of the screening channels, RCC platforms, of adequate space shall be provided for manual 

cleaning of the screens, operation of the sluice gates and other purposes. Typical view of the coarse 

screens is shown in below Figure 3-10. 

 Removed floating material shall be stored in a covered 20-yard waste skip which shall be removed 

on weekly basis from the site through SEPA certified hazardous waste handlers, which shall be 

contracted for this job by the KWSC TP-IV Management. 

 

Figure 3-10: Typical View of Coarse Screens 

a) Raw Sewage Pumping Station 

 After screening, the sewage shall enter the raw sewage pumping station. The sewage flows to the 

wet well where it will be pumped to the second screening chamber. The pump used is housed in 

the dry well of the pumping station. A sump will also be constructed to collect the sewage from 



Environmental & Social Impact Assessment Study of Malir Basin 
Wastewater Interceptors and Treatment Plant 

 

 

Karachi Water and Sewerage Corporation (KWSC) (45)  

leakage of pumps and piping and/or surface runoff. Bilge pumps, installed in the sump, shall pump 

the sewage in the sump back to the wet wells. 

 There will be two wet wells in the pumping station and each wet well will have six transfer pumps 

(4 duty + 2 standby) that are vertical type and dry mounted. Each transfer pump will have capacity 

of 1,777 liters per second and head of 15 m. 

b) Fine Screen Chamber 

 The pumped raw sewage shall flow into another screening chamber which will be provided with 

mechanically cleaned fine screens. Similar to coarse screen chamber, the following are the 

components of the fine screen chamber components: 

 Influent Chamber - to receive and direct/distribute flow equally to all fine screens. 

 Screen Channels - provided with mechanically cleaned fine screens. 

 Effluent Chamber - receives the screened sewage and directs it to next unit. 

 The fine screens will have clear openings of 15 mm and will be mechanically cleaned. To prevent 

clogs, the trapped objects must be removed regularly. This will be done through a mechanism fitted 

with these screens that shall rake off the screens. The debris shall be moved by an attached 

auger/screw press that will compact them and squeeze out any remaining water.  

 From there, the screenings shall be transferred to the same 20-yard waste skip (as for coarse 